42-SERIES

4200, 4200LP STANDARD
4250, 4250LP HEAVY DUTY

POULTRY HOUSE CLEANER
STANDARD & LOW PROFILE MODELS

TO BE USED FOR MACHINES FROM 2002 TO 2014







TABLE OF CONTENTS

UPPER AND LOWER TONGUE (Prior t0 2009).......cccirurerireerrieireeesreeesneeessneesneessnneesneessnneesnesesseeenens 2-3
PUMP/GEAR BOX & TORGUE ARM........iiiiiiiiiiiiiiie ittt 3
UPPER AND LOWER TONGUE (2009 t0 PreSENT) ....ccciiiiiieiiiiiieiiiiie ettt 4-5
SAFETY CHAIN . ..ottt ettt e e s e e e s skt e e 4o s b bt e e e aab b e e e e e b b e e e e ann b e e e e annbe e e e annbeeeeennee 5
MANUAL FLOOR CHAIN CONTROLS (2009 t0 PreSENT)....cccuuiieiiiiiieiiiieee it 6
CONTROL VALVE HYDRAULICS ...ttt ettt smne e nne e e anne e 7
ELECTRICAL FLOOR CHAIN CONTROLS.......oitiiiiiiiie ittt nannee s 8
HYDRAULIC SCHEMATIC FOR FLOOR CHAIN CONTROL .....ctiiiiiiieiiiiiie ittt 9
WIRING SCHEMATIC FOR FLOOR CHAIN HARNESS ..ottt 10
FLOOR CHAIN CONTROL HARNESS ..ottt ettt ettt annnee s 11
PTO PUMP HYDRAULICS. ...ttt ekttt s bttt e skt e e st e e e s anbn e e e s annneeas 12
FRONT COMPONENTS OF CLEANER .....ooitiiiiiiiiiie ittt 13
CONTROL VALVE. ... .ottt ettt ekt s et e skt e s st e s bt e st e e e nn e e e s sn e e e nr e e nnneeeneeens 14
PHC PUMP GEAR BOX (BreakOdOWN) .....cciiiiiiiiiieiiiesree ettt nnn e eennne e e nnne e 14
GEAR PUMP (BreaKOOWN) ...ciiiiiiiieiiiiii ettt ettt sttt skt s sttt e e s et e e e e st e e e enbn e e e eneee 15
FLOW CONTROL & FEEDER REEL MOTOR HYDRAULICS .......ooiiiiiieeiee et 16
FEEDER REEL MOTOR (BreakaOWNN) .....cooiiiiiiiiaiiie ittt ettt e b sneeennne e e 17
RESERVOIR PLUMBING .....ccoitittiaitiite ettt ettt ettt e sttt e e sttt e e s bbbt e e s bb et e e s asbb e e e s anbeeeesannneeas 18-19
HYDRAULIC CYLINDER, 3 X 6 (Energy) (Prior t0 2014) ......ccuutiiiiiiiie et 20
HYDRAULIC CYLINDER, 3 X 6 X 1.25 (Bailey) (2014 t0 PreSent) ......cccccevvieiieeeiiee e 21
FEEDER REELS (PRIOR TO 2009) .....cciititeitieiiieestieesteaesiseesneessteeessreessseeessseesneeesnseessseesssneesnnesssssessnns 21
FEEDER REELS (2009 TO PRESENT).....uitiiitiiitiiiiitt ettt ettt et s e e ssbs e e s snbn e e s nnnneeas 22
CONVERYOR TROUGH AND IDLER SHAFT ...ttt 23
FEEDER REEL BEARINGS AND DRIVES. .......ooiiiiiiiiieie ettt 24-25
UNLOADER DRIVES & UNLOADER REEL MOTOR (BreakdOWn).........cccoviieiiieeiiieniie e 26-27
REAR TANK Lttt ettt ettt bt oo b et e sk bt e e a bt e ok et e sa b e e e be e e ab et e saRe e e amn e e e nb e e e bneennbeeennneenne 28-29
REAR TANK DOOR & PLUMBING ......oiiiititiiiiiiit ittt ettt ettt ettt e e s b e e ssbn e e e snnn e e e s annneeas 30-33
REAR GUARD ..ottt ettt e o bttt oo kbt et e s bbbt e e o bt e et e e bbbt e e s bbbt e e s bbb e e e e annneeas 33
HYDRAULIC CYLINDERS, 2 X 16 & 2 X 10 (Energy) (Prior t0 2014) .......cccoiiiieiiiiiee e 34
HYDRAULIC CYLINDERS, 2 X 16 & 2 X 10 (Bailey) (2014 t0 PreSent)......cccccccveiiireeeiiieeeeniiieee e, 35
CONVEYOR SIFTER FRAME .......ooiiiititiiitt ettt sttt st e b e e e e b e e e e e nbee e e e nene 36-37
SIFTER MOTOR HYDRAULICS ...ttt ettt ettt ebe e et et e e snbeeenee e 38-39
SIFTER FRAME POLY PANELS .....ooiitiiiitii ittt ettt ettt sbe e e sine e sbe e e snbeeenneea 39
HOLD DOWN BLOCKS KIT ittt ettt e e s bt e e s bbe e e s bt e e e e s nnbe e e e s annneeas 40
BUMP PADS ...ttt ettt oo bttt e ok bttt e 4k b et e ook bttt e o bbbt e e e R b et e e e R b et e e e bbbt e e nnb b e e e e nanneeas 40
SIFTER MOTOR (BFEAKAOWIN).....eiiiiiiiiieiiiiit ettt sttt ettt ettt e e s ambb e e e et e e e e enbeeeeenene 41
LEVELER FRAME ...ttt ettt ekttt e okttt e+ 4kttt e s bbbt e e e bbb e e e st b e e e s anbb e e e s annneeas 42-43
UNLOADER CHAINS AND SHAFTS ..ottt ettt sttt e sttt s bt et e e s abe e e e s annneeas 44
LEVELER FRAME BARS AND CHAIN .....ooiiiiiiiiieeiee ittt ettt s be s sane s sbeeesnneeaane 45-46
LEVELER MOFOR EIMDRAULIES . ... 5 ir . e e cmmmmmme ot e oo S L oo 47
LEVELER MOTOR (BrEaKAOWNN) ..cccccieiiiaiuurueeseiamsiasaaassetassesssasaunrannsaaesssaaaansestaasesanaassssesssasssasaaannseeseeeenns 48
FRON[REGW E RS o | E I S e . ... oo r et st oot o 0. SO 49
FRONT URPERI ST o) S e e L e o 50
REAR S| E LB S o e eevevnnees s i snnerees huuiTevisnene s on dhuh s/ U S 51
TANDEM ARM, 8 PLY & 12 PLY ..eitiititiiiiiitiie ettt ettt sib e e sttt e e e aa bt e e e aaba e e e e anbe e e e eanbeeeeeanbaeeeennnee 52-53
el AN ) VA A X L . . e e o O AN Yo S8 53
SN G L ER Y H B E P Y & & 2 P e e e RN S 07 Nt 54-55
S N GIEE A UNRU A SNRRSC U TACSRRINRSSERRRRRRRRRRRRRRE ) . | WSURSS 0. ., SE— 55
SRREADERIERA M EyAS SE IV B Ry ons Sousuuime e Sese- e e 0. . S—_—" S 56-57
SPREADIER WADIMERANEIR acosamocaraesanmssnnssoao: gt anammaaameioaeogaa e soo-x:ooosanmosaoc NP0 caooc o PR 57
4200 PLUMBING SCHEMATIC. ..ottt ettt e ettt e e e st e e e sabe e e s e anb e e e e e snbeeeeesnbaeeeenneee 58-59
425 AP e U M B IN G (@ LT Y [ e < < s 8 o o s b st 60-61
OINIEIUISELINIDIER ANID) [RITSIES . coosanamssacmzssosmssmnmmsapaasbedascortobambai A e o A e LU PO e 62

RIS RANREHEOINTTROIL, DIEVIICIE -aconomnmsasanmnmassnnsnsssstnansasiansiedbaicias e A o N A A o A S S 62



UPPER AND LOWER TONGUE

(PRIOR TO 2009)

BALL HITCH
TONGUE

ITEM| PART NO | SERIAL NO OR YR DESCRIPTION QTY
STD | HVY
1 ([42-080-004 TONGUE, UPPER 1 1
2 [02-050-005 FITTING, 1/4-28 STRT 2 2
3 [42-080-060 PIN, POSITION 1 1
4 102-050-062 PIN, 1/4 X 1 5/8 LYNCH 1 1
S5A (42-080-124 TONGUE, LOWER 1996 1 -
5B (42-080-134 TONGUE, BALL HITCH - 1
6 |33-080-345 PIVOT, UPPER TONGUE 2 2
7 |42-026-004 PIN, SWIVEL 1 1
8 [42-050-010 PIN, 3/8 X 2 ROLL 2 2
9 [52-050140 CARRIAGE SCREW, 1/2 X11/2G5P| 8 8
10 | 66-010250 LOCKWASHER, 1/2 PLT 10 8
11 | 68-010250 HEX NUT, 1/2 PLT 10 8
12 | 54-010251 SETSCREW, 1/2 X 1 SQ HD CUPPT 3 3
13 |04-050-134 PIN, 1/2” BENT HITCH 1 1




QTY

ITEM| PART NO | SERIAL NO OR YR DESCRIPTION
STD | HVY

14 |42-061-014 CONTROL VALVE, SINGLE 1|1

42-061-034 SEAL KIT 1| 1

42-061-035 HANDLE, CLEVIS 1|1

42-061-036 HANDLE HARDWARE KIT 1|1
15 | 48-090210 CAPSCREW, 3/8 X 2 1/4 G5 PLT 3 | 3
16 | 68-010150 HEX NUT, 3/8 PLT 3 | 3
17 | 66-010150 LOCKWASHER, 3/8 PLT 3 | 3
18 |42-080-100 EXTENSION, CONTROL ARM 1| 1
19 |42-080-097 ARM, CONTROL (2 X 2) 1| 1
20 |42-050-019 JACK SWIVEL (5000 #) 1| 1
21 |21-026-007 PIN, 1" CLEVIS 1| 1
22 |02-050-007 PIN, 1/4 X 1 1/2 ROLL 2 | 2
23 | 33-050-140 CHAIN, 27 LINKS SAFETY 1| 1
24 |33-080-181 CHAIN SHACKLE, 3/8 1| 1
25 |33-050-139 DOUBLE CLEVIS LINK, 3/8 1| 1

2.85 PUMP/GEAR BOX
& TORQUE ARM

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY

42-025-058 TORQUE ARM (EATON) 1
2 | 62-010200 FLATWASHER, 1/2 PLT 2
3 | 48-200028 CAPSCREW, 1/2 X 1 1/4 G8 PLT 2
4 | 48-090185 CAPSCREW, 3/8 X 1 3/4 G5 PLT 1
5 | 62-010100 LOCKWASHER, 3/8 PLT 2
6 | 72-020030 LOCKNUT, 3/8 PLT 1
7 | 03-050-092 CHAIN 1
8 |42-061-013 PUMP, (2.85) PTO GEAR BOX & 1
9 |42-061-047 GEAR BOX (Page 14) 1
10 | 42-061-039 PUMP, (2.85) (Page 15) 1




UPPER AND LOWER TONGUE
(2009 TO PRESENT)

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-080-171 TONGUE, UPPER 1
2 | 42-080-172 PIVOT, UPPER TONGUE 2
3 | 02-050-005 FITTING, 1/4-28 STRT 3
4 | 42-080-229 TONGUE, LOWER 1
5 | 42-080-060 PIN, POSITION 1
6 | 02-050-062 PIN, 1/4 x 1 5/8 LYNCH 1




ITEM| PART NO | SERIAL NO OR YR DESCRIPTION QTY
7 21-026-007 PIN, 1” CLEVIS 1
8 02-050-007 PIN, 1/4 X 1 1/2 ROLL 2
9 42-026-004 PIN, SWIVEL 1
10 | 42-050-010 PIN, 3/8 X 2 ROLL 2
11 52-050140 CARRIAGE SCREW, 1/2 X 1 1/2 G5 PLT 8
12 66-010250 LOCKWASHER, 1/2 PLT 8
13 68-010250 HEX NUT, 1/2 PLT 8
14 | 42-080-223 SWIVEL, YOKE 1
15 | 42-024-053 STOP, PIN 1
16 48-090850 CAPSCREW, 1/2 X 4 G5 PLT 1
17 72-010100 LOCKNUT, 1/2 STOVER 1
18 | 42-050-019 JACK SWIVEL (5000 #) 1

*THESE ITEMS MAKE UP 42-081-036

SAFETY CHAIN
(c )

ITEM| PART NO | SERIAL NO OR YR DESCRIPTION QTY
1 33-050-140 CHAIN, 27 LINKS SAFETY 1
2 33-080-181 CHAIN SHACKLE, 3/8 1
3 33-050-139 DOUBLE CLEVIS LINK, 3/8




MANUAL FLOOR CHAIN CONTROL

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION QTY
1 | 42-080-097 ARM, CONTROL (2 X 2) 1
2 | 42-080-100 EXTENSION, CONTROL ARM 1
3 | 04-050-134 PIN, 1/2” BENT HITCH 1
4 | 54-010250 SETSCREW, 1/2 X 1 SQ HD CUPPT 3
5 | 48-090210 CAPSCREW, 3/8 X 2 1/4 G5 PLT 3
6 | 68-010150 HEX NUT, 3/8 PLT 3
7 | 66-010150 LOCKWASHER, 3/8 PLT 3
8 |42-061-014 CONTROL VALVE, SINGLE 1

42-061-034 SEAL KIT 1
42-061-035 HANDLE, CLEVIS 1
42-061-036 HANDLE HARDWARE KIT 1




HYDRAULICS FOR MANUAL FLOOR CHAIN CONTROL

ITEM| PART NO | SERIAL NO OR YR DESCRIPTION o

STD | LP
1 42-061-014 CONTROL VALVE, SINGLE 1 1
2 42-050-008 STREET ELL, 3/4 NPT 2 2
3 42-059-025 HOSE, 12M3K-8MPX-8MPX-90” 1 1
4 42-059-021 HOSE, 12M3K-8MP-8MPX-280" 1 1
5 42-059-003 HOSE, 12M3K-12MP-12MPX-60" 1 1
6 42-059-010 HOSE, 12M3K-12MP-12MPX-105" 1 1
7 48-090210 CAPSCREW, 3/8 X 2 1/4 G5 PLT 3 3
8 68-010150 HEX NUT, 3/8 PLT 3 3
9 66-010150 LOCKWASHER, 3/8 PLT 3 3




ELECTRICAL FLOOR CHAIN CONTROL

ITEM | PART NO

SERIAL NO OR YR

DESCRIPTION

QTY

1 | 42-080-322

ARM, CONTROL ELECTRICAL

1

2 42-081-108 FLOOR CHAIN HARNESS (SEE PAGE 11)
3 | 42-081-043 KIT, ELEC RETRO FLOOR (SEE PAGE 9)
4 | 42-061-202 VALVE, SINGLE SPOOL 1
5 54-010250 SETSCREW, 1/2 X 1 SQ HD CUPPT 1




HYDRAULIC FOR FLOOR CHAIN CONTROL HARNESS

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-061-202 VALVE, SINGLE SPOOL 4-WAY SOLENOID | 1
2 | 42-059-010 HOSE, 12M3K-12MP-12MPX-105" 1
3 |42-059-104 HOSE, 12M3K-8MPX-8MPX-40" 1
4 |42-059-105 HOSE, 12M3K-8MP-8MPX-220" 1
5 |42-059-106 HOSE, 12M3K-12MPX-12MPX-18" 1
6 |42-081-043 KIT, ELEC RETRO FLOOR 1

ELECTRICAL RETRO FLOOR CHAIN KIT
(42-081-043) (ITEM 6)

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
7 | 42-059-107 ADAPTER, 4PTC-2MPX-90 2
8 |42-059-108 ADAPTER, 4PTC-4PTC-4MPX 1
9 |42-059-110 ADAPTER, 12MP-12FP-12FP 1
10 |42-059-111 ADAPTER, 12MP-4FP 1
11 |42-059-115 ADAPTER, 12MP-12FP-90 1
12 |42-024-078 NYLON TUBING, 11 1




(JLIHMD e

INNOdEY

JIIMN NIFSD IAOWIY

E
NEERD) NITD AT .
AxONV [ MOTT3IA
NMOH9 W (|
@ FLIHM

—~
AN
o)}
N

@ (.S0L)
O
mmv ° ° 1804 3LTHM 0L 3¥TA ILIHA
(NATHED S 5 4
HIADD Mavd
™S 1
4
Q
° 1404 3079 01 391 »0v
ERI Juim
cr
H0v g 7 01 a3y Sy
\ ] JLIHM
mvmv © Er
NIVHO
¥OO T4 @ NO SRR EN
‘ 440

A ﬁ e &
o o O

q314IS

/ o°

e
[ =
®

N
NMDSET
o ST} MITA INDYA
JHIM ENITAY
AoV AT £1 AJvd
JAIM 34 IYIM
JLIHM JLIHM

SSANYVH T04.LNOD NIVHO 400714 404 JI1LVINFHOS ONIdIM

10



(42-081-108)

FLOOR CHAIN CONTROL HARNESS

ITEM| PART NO | SERIAL NO OR YR DESCRIPTION QTY
1 |[42-050-082 BOX, FLOOR CHAIN CONTROL 1
2 |42-050-080 COVER, ELECTRONICS BOX (2)
33-050-145 COVER, INSTRUMENT 1

3 | 54-030100 PHILLIPS MACHINE SC, #4 X 1/4 FLAT HD | (4)
54-030050 METAL SCREW, #4 X 1/2 4

4 |33-062-003 WIRE, 16/4 PARALLEL 1 1927

5 |33-062-065 CABLE, 16/2 PRIMARY 1 105”
6 |20-062-007 FUSE, 5A 1
7 |20-062-013 HOLDER, WATERPROOF FUSE 1
8 |20-062-015 LOCKNUT, 3/4 NPT 1
9 |[20-062-014 RELIEF, STRAIN 1
10 |33-062-020 TERMINAL, #10 RING 6
11 |33-062-007 PLUG, 7-WAY 1
12 20"

33-062-035 PLASTIC LOOM, 1/2 ID SPLIT 1 105"

192"
13 |33-062-059 BUTT CONNECTOR, MOIST RES 1
14 |42-062-002 TOGGLE, ON-OFF-ON 1
15 [42-062-003 L.E.D., 1/2” GREEN 1
16 [42-050-083 DECAL, FLOOR CHAIN CONTROL 1
17 |33-062-002 CONNECTOR, MOLDED CIRCUIT 1
18 |33-062-006 CONNECTOR, BUTT 5
19 [42-061-202 VALVE, SINGLE SPOOL 4-WAY SOLENOID| 1

11




PTO PUMP HYDRAULICS

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION o

STD | LP
1 42-061-013 PUMP, (2.85 RATIO) PTO 1 1
2 42-059-003 HOSE, 12M3K-12MP-12MPX-60" 1 1
3 42-059-014 ADAPTER (PUMP PRESSURE) 1 1
4 42-059-004 HOSE, 20G4H-20MP-20MP-88" 1 1
5 42-059-013 ADAPTER (SUCTION PUMP) 1 1
6 42-059-012 HOSE, 6M3K-6MP-6MPX-115" 1 1
7 42-059-015 ADAPTER (PUMP DRAIN) 1 1

12




FRONT COMPONENTS OF CLEANER

ITEM | PART NO | SERIAL NO OR YR DESCRIPTION

1 |[42-061-011 RESERVOIR 1
2 | 09-061-006 VALVE, ADJ FLOW CONTROL 1
3 | 21-026-007 PIN, 1" CLEVIS 1
4 48-090596 CAPSCREW, 1/2 X 1 3/4 G5 PLT 2
5 66-010250 LOCKWASHER, 1/2 PLT 6
6 68-010250 HEX NUT, 1/2 PLT 6
7 48-090592 CAPSCREW, 1/2 X1 1/4 G5 PLT 4
8 48-090032 CAPSCREW, 1/4 X 2 1/2 G5 PLT 2
9 68-010050 HEX NUT, 1/4 PLT 2
10 | 66-010050 LOCKWASHER, 1/4 PLT 2
11 | 62-010010 FLATWASHER, 1/4 PLT 4
12 | 02-050-007 ROLL PIN, 1/4 X 1 1/2 2
13 | 42-027-050 LOCK, CYLINDER 1
14 | 21-050-012 SNAPPER PIN, 3/8 X 2-3/4 2
15 | 42-080-081 STAND, INDICATOR 1
16 | 42-080-082 DEPTH, INDICATOR 1
17 | 33-061-120 ( -2012) CYLINDER, HYD (See Pg 22 for breakdown) (1)

33-061-203 (2013- ) CYLINDER, HYD (See Pg 22 for breakdown) 1
18 | 42-061-003 MOTOR, FEEDER HYDRAULIC" 1

13




(42-061-014)

CONTROL VALVE

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-061-097 CARTRIDGE, PRESSURE RELIEF 1
2 | 42-061-035 HANDLE CLEVIS 1
3 | 42-061-036 HANDLE HARDWARE KIT 1
4 | 42-061-034 SEAL KIT 1

PHC PUMP GEAR BOX
(42-061-047)

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
*1 | 48-090036 CAPSCREW, 5/16 X 1 G5 PLT 4
42-061-091 SERRATED WASHER 4
42-061-092 FRONT PLATE 1
42-061-049 SHAFT-SEAL 1
+5 | 42-061-048 O-RING, EATON PTO GB 2
6 |42-061-093 RETAINING RING 1
7 |42-061-094 CARRIER BEARING 1

14




ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
8 |42-061-095 RETAINING RING 1
9 |42-061-061 CARRIER ASSEMBLY 1
10 | 42-061-096 HOUSING 1
11 | 42-061-090 ADAPTER PLATE, INPUT 1

+12 | 48-090596 CAPSCREW, 1/2 X 1 3/4 G5 PLT 2

+13 | 42-061-045 O-RING, EATON PTO GB/PUMP INTERFACE | 1

GEAR PUMP(2.85 Ratio)
(42-061-039)

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-061-077 CAPSCREW, 3/8 X 3 3/4 NC TXHD 4
2 |42-061-078 CAPSCREW, 3/8 X3 1/2 NC TXHD 4
3 |42-061-071 BACKPLATE ASSEMBLY, PLAIN 1
*4 142-061-079 O-RING, 3/32” X 5” ID 2

42-061-080 BODY 1

42-061-081 DRIVE GEAR ASSEMBLY 1

42-061-082 IDLER GEAR ASSEMBLY 1
*8 |142-061-083 WEAR PLATE 1
*9 | 42-061-084 BEARING SEAL 1
*10 | 42-061-085 MOLDED O-RING 1
*11 | 42-061-086 BACK-UP GASKET 1
12 | 42-061-087 FRONT PLATE 1
*13 | 42-061-088 SHAFT-SEAL 1
*14 | 42-061-089 WASHER 1
+15 | 42-061-046 SUN GEAR 1
+16 | 42-061-051 RING, RETAINING (SUN GEAR) 1

*These Parts make up PTO Pump Seal Kit (42-061-038)
+These Parts are not included when ordering 42-061-039. They must be purchased separately.

15




___FLOW CONTROL & FEEDER REEL MOTOR HYDRAULICS

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION 4200 4250
STD| LP [STD|LP
1 |09-061-006 VALVE , ADJ FLOW CONTROL 1 1 1|1
2 [42-059-002 HOSE, 8M3K-8MPX-8MPX-220" 1 1 1|1
3 [42-059-001 HOSE, 8M3K-8MPX-8MPX-280" 1 1 - -
42-059-028 HOSE, 12M3K-8MP-8MPX-220" - - 1|1
4 142-059-025 HOSE, 12M3K-8MPX-8MPX-90” 1 1 111
5 [42-061-003 MOTOR, HYD (FEEDER) 1 1 1|1
6 [42-059-016 ADAPTER (DRIVE MOTOR) 2 | 2 2 |2
7 [42-059-006 HOSE, 8M3K-8MP-8MPX-45" 1 1 -
42-059-029 HOSE, 12M3K-8MP-8MPX-50" - - 1
ADJUSTABLE FLOW CONTROL VALVE
(09-061-006)
ITEM | PART NO | SERIAL NO OR YR DESCRIPTION QTY
8 [09-061-011 HANDLE, THUMBSCREW 1
9 [09-061-010 KNOB, ADJUSTING 1
10 | 09-061-009 HANDLE, METAL ADJUSTING 1
11 | 09-061-012 KIT, SEAL 1

16



FEEDER REEL MOTOR
(42-061-003)

* THESE ITEMS MAKE UP
SEAL KIT (42-061-033)

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
*1 | 42-061-125 SEAL, EXCLUSION 1
2 42-061-126 HOUSING, BEARING 1
*3 | 42-061-127 SEAL, 3" ID 4
*4 | 42-061-128 RING, BACKUP 1
*5 | 42-061-129 SEAL, SHAFT 1
6 42-061-130 SHAFT & BEARING, 1 1/4” 1
7 42-061-131 KEY 1
*8 | 42-061-132 SEAL, SHAFT FACE 1
9 42-061-133 PLATE, WEAR 1
10 | 42-061-134 DRIVE 1
11 | 42-061-136 GEROLER 1
12 | 42-061-138 DRIVE, VALVE 1
13 | 42-061-139 PLATE, VALVE 1
14 | 42-061-140 VALVE 1
15 | 42-061-141 BALANCE RING 1

*16 | 42-061-142 SEAL, FACE, INNER 1
*17 | 42-061-143 SEAL, FACE, OUTER 1
18 | 42-061-144 PIN 2
19 | 42-061-145 SPRING 2
20 | 42-061-146 HOUSING, VALVE 1
21 | 42-061-147 BOLT 4
22 | 42-061-149 PLUG ASSEMBLY, 7/16-20 UNF 1

17




RESERVOIR PLUMBING

s '
N w
S
|2

TOP OF TANK

BOTTOM OF TANK




QTY
ITEM| PART NO |SERIAL NO OR YR DESCRIPTION 4200 4250
STD| LP (STD| LP
1 |42-061-011 RESERVOIR (Saint Machinery) 111111
2 [42-050-017 ELBOW, 3/4 NPT 11111
3 [42-050-016 NIPPLE, 3/4 X 4 NPT 11111
4 142-061-007 FILTER, RETURN 11111
5 [42-050-007 NIPPLE, 3/ANPTX11/2(GALV) | 2 | 2 | 2 | 2
6 [42-050-006 TEE, 3/4 NPT (GALV) 11111
7 [08-059-006 ELL, 1/2” HYD STREET 11111
8 [42-050-004 BUSHING, 3/4X1/2 NPT 2121 2|2
9 [42-050-005 CROSS, 3/4 NPT (GALV) 11111
10 |05-050-013 SWIVEL ELL, 1/2 (GALV) 11111
11 |42-059-010 HOSE, 12M3K-12MP-12MPX-105| 1 [ 1 [ 1 | 1
12 |42-059-002 HOSE, 8M3K-8MPX-8MPX-220" 1 (111 ]1
13 |46-059-001 HOSE, 8M3K-8MP-8MPX-160" 111 - -
42-059-028 HOSE, 12M3K-8MP-8MPX-140" - - 111
14 |42-059-020 HOSE, 12M3K-8MP-12MPX-200" | 1 [ 1 [ 1 | 1
15 |42-050-009 NIPPLE, 1 1/4 X 3 NPT (GALV) 11111
16 |42-061-005 BALL VALVE, 1 1/4 NPT 11111
17 |42-061-006 STRAINER, TANK 11111
18 |42-059-004 HOSE, 20G4H-20MP-20MP-88" 11111
19 |42-059-012 HOSE, 6M3K-6MP-6MPX-115" 11111
20 [07-050-009 BUSHING, 1/2-3/8 REDUCER 1 (111 ]1
21 [07-050-001 TEE, 1/2 NPT (GALV) 11111
22 |02-054-021 PLUG, 1/2 NPT PIPE (BLACK) 1 (111 ]1
29
RETURN FILTER
(42-061-007) (Item 4)
ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
23 | 42-061-060 HEAD, FILTER
24 | 42-061-059 GAUGE, PRESSURE
25 |42-061-012 FILTER ELEMENT 1

19



3 X 6 HYDRAULIC CYLINDER (ENERGY)
(33-061-120) (Used Prior to 2014)

L

-

X\ \
o6

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 33-061-025 CYLINDER BODY 1
2 33-061-126 ROD, 1.25D X 13.4 1
3 33-061-027 TIE ROD 4
4 08-061-017 GUIDE, 3’0.D. 1
5 08-061-014 PISTON, 3” DIA 1
6 08-061-013 BOTTOM CLEVIS, 3" DIA 1
7 08-061-019 ROD CLEVIS, 1.25-12 1
8 42-061-030 HEX NUT, 7/16 NC 8
9 33-061-056 HEX JAM NUT, 1-14 UNF 1
10 | 54-020010 SETSCREW, 3/8 X 3/8 NC 1
11 | 33-061-036 BALL, NYLON 1/4 O.D. 1
12 | 21-061-015 PLUG ORING BOSS, 3/4-16 2
13 | 33-056-021 O-RING, 7/8 1.D. X 1 O.D. 1
14 | 08-061-003 O-RING, 2 3/4 X 3 2
15 | 08-061-004 PSP PISTON SEAL, 3" OD 1
16 | 33-061-033 BACK-UP RING, 2 3/4 X 3 2
17 | 08-061-016 ROD WIPER, 1.25 1
18 | 08-061-015 U-CUP, 1.25 X 1.50 X 0.25 1
19 | 07-061-042 PLUG ORING BOSS, 3/4-16 (PLASTIC) 1
20 | 21-061-072 CLEVIS PIN AND CLIP 2

USE SEAL KIT # 08-061-012

20




3 X6 X1.25HYDRAULIC CYLINDER (BAILEY)
(33-061-203) (6X30, 6X36, 6X40 & 8X30)
(Used on Machines From 2014 to Present)

Bailey’s Hydraulic Cylinder (33-061-203) will replace Energy’s Hydraulic Cylinder (33-061-120).
Bailey will not sale any repair parts except for a Seal Kit.

USE SEAL KIT # 33-061-211

FEEDER REEL
(PRIOR TO 2009)

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION =l
STD |HVY

1 | 42-080-064 REEL, FEEDER 1| -

42-080-154 ( -2005) REEL, FEEDER (HD) - | @

42-080-210 (2006- ) REEL, FEEDER (HD) - |1
2 | 33-051-035 BEARING, 1 1/4 PILLOW BLOCK 2 | 2
3 | 66-010250 LOCKWASHER, 1/2 PLT 4 | 4
4 | 68-010250 HEX NUT, 1/2 PLT 4 | 4
5 | 62-010200 FLATWASHER. 1/2 STD PLT 4 | 4
6 | 48-090600 CAPSCREW, 1/2 X 2 G5 PLT 4 | 4

21



FEEDER REEL
(2009 TO PRESENT)

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-080-321 REEL, HD. FEEDER 1
2 33-051-035 BEARING, 1 1/4 PILLOW BLOCK 2
3 48-090600 CAPSCREW, 1/2 X 2 G5 PLT 4
4 62-010200 FLATWASHER. 1/2 STD PLT 4
5 66-010250 LOCKWASHER, 1/2 PLT 4
6 68-010250 HEX NUT, 1/2 PLT 4

22




CONVEYOR TROUGH AND IDLER SHAFT

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION ST[C)DT:VY
1 |42-080-071 TROUGH, CONVEYOR 1 1
2 |42-026-021 SHAFT, IDLER 1 -

42-026-032 SHAFT, IDLER (HD) - 1
3 | 42-051-002 BEARING UNIT, 1 1/4 2 -

33-051-011 BEARING UNIT, 1 1/2 - 2
4 66-010250 LOCKWASHER, 1/2 PLT 13 | 13
5 68-010250 HEX NUT, 1/2 PLT 13 | 13
6 62-010200 FLATWASHER. 1/2 STD PLT 4 4
7 60-020100 PLOWSCREW, 1/2 X 1 3/4 #3 REG 5 5
8 48-090600 CAPSCREW, 1/2 X2 G5 PLT 4 4
9 | 42-057-002 BLADE 1 1
10 | 48-090150 CAPSCREW, 3/8 X 1 1/4 4 4
11 | 66-010150 LOCKWASHER, 3/8 4 4
12 | 68-010150 HEXNUT, 3/8 PLT 4 4

23




FEEDER REEL BEARINGS AND DRIVES

24



ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 | 33-052-043 SPROCKET, 60Q26 1
2 33-053-067 BUSHING, 11 /4 TAPER 1
3 | 03-026-016 KEY, 1/4 X 2 1
4 | 33-052-015 SPROCKET, #60 CHAIN 1
5 52-050370 CARRIAGE SCREW, 5/8 X 2 3/4 1
6 62-010250 FLATWASHER, 5/8 5
7 66-010300 LOCKWASHER, 5/8 1
8 68-010300 HEX NUT, 5/8 1
9 |42-061-003 MOTOR, HYD (FEEDER REEL) 1

42-061-033 SEAL KIT -
10 | 42-052-029 SPROCKET (H60SD20) 1
11 | 42-052-030 BUSHING, SDS 1 1/4 1
12 | 48-090596 CAPSCREW, 1/2 X 1 3/4 2
13 | 66-010250 LOCKWASHER, 1/2 2
14 | 68-010250 HEX NUT, 1/2 2
15 | 42-052-010 CHAIN, RC60H 108 PITCH 1
16 | 33-026-229 KEY, 5/16 X 1 1/4 SQ 1

25




UNLOADER DRIVES

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 33-026-229 KEY, 5/16 X 1 1/4 SQ 1
2 | 42-052-031 SPROCKET, (#60-15T) 1
3 | 33-052-015 SPROCKET, #60 CHAIN 1
4 | 42-052-005 SPROCKET, #60 Q45 1
5 | 42-052-004 BUSHING, Q1-1/2 TAPER 1
6 | 33-026-087 KEY, 3/8 X2 1/2 1
7 33-052-066 CHAIN, RC-60H76P 1
8 54-020010 SETSCREW, 3/8 X 3/8 ALLEN HD 1
9 52-050370 CARRIAGE SCREW, 5/8 X 2 3/4 1
10 | 62-010250 FLATWASHER, 5/8 PLT 5
11 | 66-010300 LOCKWASHER, 5/8 PLT 1
12 | 68-010300 HEX NUT, 5/8 PLT 1
13 | 42-061-037 MOTOR, HYDRAULIC (UNLOADER) 1

26




UNLOADER REEL MOTOR
(42-061-037)

* THESE ITEMS MAKE UP
SEAL KIT (42-061-033)

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
*1 | 42-061-125 SEAL, EXCLUSION 1
2 42-061-126 HOUSING, BEARING 1
*3 | 42-061-127 SEAL, 3" ID 4
*4 | 42-061-128 RING, BACKUP 1
*5 | 42-061-129 SEAL, SHAFT 1
6 42-061-130 SHAFT & BEARING, 1 1/4” 1
7 42-061-131 KEY 1
*8 | 42-061-132 SEAL, SHAFT FACE 1
9 42-061-133 PLATE, WEAR 1
10 | 42-061-135 DRIVE 1
11 | 42-061-137 GEROLER 1
12 | 42-061-138 DRIVE, VALVE 1
13 | 42-061-139 PLATE, VALVE 1
14 | 42-061-140 VALVE 1
15 | 42-061-141 BALANCE RING 1

*16 | 42-061-142 SEAL, FACE, INNER 1
*17 | 42-061-143 SEAL, FACE, OUTER 1
18 | 42-061-144 PIN 2
19 | 42-061-145 SPRING 2
20 | 42-061-146 HOUSING, VALVE 1
21 | 42-061-148 BOLT 4
22 | 42-061-149 PLUG ASSEMBLY, 7/16-20 UNF 1

27




REAR TANK

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION ST[C))TYLP
1 33-051-011 BEARING UNIT, 1 1/2 2 2
2 09-061-006 VALVE, ADJ FLOW CONTROL 1 1
3 72-040100 JAM LOCKNUT, 1" NC HEX 2 2
4 48-090596 CAPSCREW, 1/2 X 1 3/4 G5 PLT 8 8
5 66-010250 LOCKWASHER, 1/2 PLT 8 8
6 68-010250 HEX NUT, 1/2 PLT 8 8
7 48-090032 CAPSCREW, 1/4 X 2 1/2 G5 PLT 1 1
8 62-010010 FLATWASHER, 1/4 PLT 3 3
9 66-010050 LOCKWASHER, 1/4 PLT 2 2
10 | 68-010050 HEX NUT, 1/4 PLT 2 2
11 | 48-090018 CAPSCREW, 1/4 X 3 G5 PLT 1 1
12 | 52-050010 CARRIAGE SCREW, 5/16 X1 G5PL | 1 1
13 | 62-010050 FLATWASHER, 5/16 PLT 1 1
14 | 68-010100 HEX NUT, 5/16 PLT 1 1
15 | 48-090150 CAPSCREW, 3/8 X1 1/4 G5 PLT 2 2

28




ITEM| PART NO | SERIAL NO OR YR DESCRIPTION Ty
STD| LP
16 | 62-010100 FLATWASHER, 3/8 PLT 2 2
17 | 68-010150 HEX NUT, 3/8 PLT 2 2
18 | 66-010150 LOCKWASHER, 3/8 PLT 2 2
19 | 48-100550 CAPSCREW, 1 X4 1/2 G5 PLT 1 1
20 [ 66-010100 LOCKWASHER, 5/16 PLT 1 1
21 | 42-080-080 SHIELD, REAR COVER 1 1
22 | 42-080-025 FRAME, MAIN 1 -
42-080-118 FRAME, MAIN (LP) - 1
FOR HEAVY DUTY MACHINES ONLY
QTY
ITEM | PART NO [SERIAL NO OR YR DESCRIPTION
STD| LP
22 | 42-080-162 FRAME, MAIN (HDSTD) 1 -
42-080-159 FRAME, MAIN (HDLP) - 1

29




REAR TANK DOOR

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION QTY

STD | LP

1 | 42-081-011 DOOR, REAR DUMP 1 -
42-081-013 DOOR, REAR DUMP - 1

2 |42-061-112| (  -2013) |CYLINDER, 2’ X 16” @ | -
42-061-271| (2014- ) |CYLINDER,2 X 16 X1 .125 1 -
42-061-113 | (  -2013) [CYLINDER, 2’ X 10’ - o
42-061-272 |  (2014- ) |CYLINDER, 2 X 10 X 1.125 - 1

3 | 52-050010 CARRIAGE SCREW, 5/16 X1G5P | 1 | 1
4 | 62-010050 FLATWASHER, 5/16 PLT 1 | 1
5 | 68-010100 HEX NUT, 5/16 PLT 1 | 1
6 | 48-100550 CAPSCREW, 1 X 4 1/2 G5 PLT 1 | 1
7 | 48-100530 CAPSCREW, 1 X 4 G5 PLY 1 | 1
8 | 72-040100 JAM LOCKNUT, 1 NC HEX 2 | 2

30




REAR DOOR
(42-081-011)

L.P. REAR DOOR
(42-081-013)

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION -01(12TI)13

1 | 42-080-103 DOOR, REAR ‘95 1| -

42-080-123 DOOR, REAR (LP) -] 1
2 | 42-080-105 METER, DOOR 1| 1
3 | 42-080-083 PIN, DOOR 2 | 2
4 | 33-050-064 SPRING, 1/2 X 1 1/2 2 | 2
5 | 17-050-008 ROLL PIN, 1/8 X 3/4 2 | 2
6 | 48-090150 CAPSCREW, 3/8 X 1 1/4 3 | 3
7 | 72-010050 LOCKNUT, 3/8 3 | 3

31




REAR TANK DOOR PLUMBING

QTY
ITEM| PARTNO [SERIAL NO OR YR DESCRIPTION o T 5
1 | 42-061-112 (  -2013) |CYLINDER, 2’ X 16" a | -

42-061-271 (2014- ) |CYLINDER, 2 X 16 X 1 .125 1 -
42-061-113 (  -2013) |CYLINDER, 2’ X 10” - | @
42-061-272 (2014- ) |CYLINDER, 2 X 10 X 1.125 - 1
2 | 09-061-006 VALVE, ADJ FLOW CONTROL 1 1
3 | 42-059-021 HOSE, 12M3K-8MP-8MPX-280” 1 1
4 | 42-059-020 HOSE, 12M3K-8MP-12MPX-200" 1 1
5 | 42-059-011 (  -2013) |HOSE, 6M3K-6MP-8MPX-36" Q) | @
33-059-001 (2014- ) |HOSE, 6M3K-8MP-8MPX-36" 1 1
6 | 42-059-007 HOSE, 8M3K-8MP-8MPX-20" 2 2
7 | 42-059-006 HOSE, 8M3K-8MP-8MPX-45" 2 2
8 | 42-059-024 (  -2013) |ADAPTER, 6MB-8FP Q) | @
21-061-028 (2014- ) |ADAPTER, 8MB-8FP 1 1
9 | 07-050-002 NIPPLE, 1/2” X 1 1/2” NPT 6 6
10 | 07-050-001 TEE, 1/2” NPT 4 4
11 | 08-059-006 ELL, 1/2” HYD STREET 1 1
12 | 42-061-042 HYDRAULIC NIPPLE, 1/2° NPT 2 2

32



QTY

ITEM| PARTNO |SERIAL NO OR YR DESCRIPTION

sTD| LP

13 | 42-061-041 HYDRAULIC COUPLER 2 2
14 | 42-050-018 NIPPLE, 1/2 X 4 NPT 1 1
15 | 42-061-002 VALVE, CHECK 1 1
16 | 42-050-020 ELL, 45° STREET (1/2 NPT) 1 1
17 | 42-059-017 ADAPTER (UNLOADER MOTOR) | 2 2
18 | 42-059-015 (  -2013) |ADAPTER, 6MB-6FJX - 90° @ | @
42-059-022 (2014- ) |ADAPTER, 8MB-8FPX - 90° 1 1

19 | 42-061-066 CAP, HYD COUPLER 1 1
20 | 42-061-067 PLUG, HYD COUPLER 1 1

REAR GUARD
(42-082-008)

ITEM | PARTNO | SERIAL NO OR YR DESCRIPTION QTY
1 | 42-080-128 REAR GUARD, ‘97 1
2 | 42-027-032 DIVERTER 1
3 48-090930 CAPSCREW, 5/8 X 11 /2 G5 P 4
4 68-010300 HEX NUT, 5/8 PLT 4
5 66-010300 LOCKWASHER, 5/8 PLT 4
6 52-050035 CARRIAGE SCREW, 3/8 X 1 2
7 66-010150 LOCKWASHER, 3/8 PLT 2
9 68-010150 HEX NUT, 3/8 PLT 2

w
w




ENERGY CYLINDER (USED ON MACHINES BEFORE 2014)

2 X 10 HYDRAULIC CYLINDER
(42-061-113) (For Low Profile Machines)

2 X 16 HYDRAULIC CYLINDER
(42-061-112)

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
-112 | -113

1 42-061-063 PLUG, ORING BOSS SAE 2 2
2 42-061-115 BOTTOM CLEVIS, 2” 1 1
3 42-061-116 BACKUP RING 2 2
4 42-061-117 O-RING, 1.812 X 2.00 2 2
5 42-061-021 JAM NUT, 7/8-14 1 1
6 42-056-004 PISTON SEAL, 2.00 B 1 1
7 03-061-008 PISTON 1 1
8 33-056-041 ORING, .75 X .875 1 1
9 42-061-023 WALL, 2" ID X .125W X 18.50 1 -

42-061-053 WALL, 2" ID X .125W X 12.50 - 1
10 | 42-061-118 SEAL POLY, 1.125 X 1.375 1 1
11 | 42-061-065 PLUG, O-RING BOSS 9/16-18 1 1
12 | 42-061-026 BACKUP RING, 1.125 1 1
13 | 42-061-119 WIPER RING, 1.125 1 1
14 | 42-061-120 GUIDE, 2" OD - 1.125 1 1
15 | 42-061-121 ROD, 1.125 X 20.875 1 -

42-061-124 ROD, 1.125 X 14.875 - 1
16 | 33-061-036 BALL, NYLON 1 1
17 | 54-020010 SETSCREW, 3/8 X 3/8 1 1
18 | 42-061-122 ROD CLEVIS, 1.12-12 1 1
19 | 21-061-072 CLEVIS PIN AND CLIP 1 1
20 | 42-061-030 HEX NUT, 7/16-14 8 8
21 | 42-061-032 TIE ROD, 0.385 X 20.75 4 -

42-061-055 TIE ROD, 0.385 X 14.75 - 4
22 | 42-061-058 CLEVIS PIN WITH CLIP, 1” DIA 1 1

*Seal Kit Number is 42-061-123

34




2 X16 X1.125 HYDRAULIC CYLINDER (BAILEY)
(42-061-271)
(Used on Machines From 2014 to Present)

Bailey’s Hydraulic Cylinder (42-061-271) will replace Energy’s Hydraulic Cylinder (42-061-112).

Bailey will not sale any repair parts except for a Seal Kit.

USE SEAL KIT # 42-061-273

2 X 10 X 1.125 HYDRAULIC CYLINDER
(42-061-272) (Low Profile)
(Used on Machines From 2014 to Present)

Bailey’s Hydraulic Cylinder (42-061-272) will replace Energy’s Hydraulic Cylinder (42-061-113).

Bailey will not sale any repair parts except for a Seal Kit.

USE SEAL KIT # 42-061-274

35



ITEM[ PART NO |SERIAL NO OR YR DESCRIPTION STD HEAVY
STD| LP |STD] LP

1 |03-026-016 KEY, 1/4 X 2 2 2 2 2
2 |[33-051-035 BEARING, 1 1/4 PILLOW 2 2 - -
42-051-004 BEARING, 1 1/2 PILLOW - - 2 2

3 |42-026-044 SHAFT, SIFTER 1 1 - -
42-026-033 SHAFT, SIFTER (HD) - - 1 1

4 142-026-021 SHAFT, IDLER 1 1 - -
42-026-032 SHAFT, IDLER (HD) - - 1 1

5 142-052-039 CHAIN (662-92), PAIR 1 1 - -
42-052-047 CHAIN (667X-72) PAIR - - 1 1

6 |42-052-046 SPROCKET, SPLIT 662-8T 4 1 4| 4] 4
7 [42-061-018 HYDRAULIC MOTOR 1 1 - -
42-061-037 HYDRAULIC MOTOR (HD) - - 1 1

36




QTY

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION STD | HEAVY
sTD| LP [STD| LP

8 |42-080-068 BAR, SIFTER CONVEYOR 23| 23| - | -
42-080-155 BAR, SIFTER CONVEYOR (HD) | - |24 24

9 |42-080-160 FRAME, CONVEYOR 1 -1 -1 -
42-080-178 FRAME, CONVEYOR (LP) -] -] -
42-080-164 FRAME, CONVEYOR (HD) - -1 1] -
42-080-136 FRAME, CONVEYOR (HDLP) - -1 -11

10 |42-080-141 MOUNT, SIFTER MOTOR 1 -1 -1 -
42-080-138 BRKT, LEVELER INBOARD MOTOR -] -] -
42-080-146 BRACKET, SIFTER MOTOR - - 111

11 |48-090170 CAPSCREW, 3/8 X 1 1/2 G5 PLT g8 8|8 |s
12 |48-090100 CAPSCREW, 3/8 X 1 G5 PLT 46 | 46 | 48 | 48
13 |48-090150 CAPSCREW, 3/8 X 1 1/4 G5 PLT g8 8|8 |s
14 |48-090596 CAPSCREW, 1/2 X 1 3/4 G5 PLT 22212
15 |48-090625 CAPSCREW, 1/2 X 2 1/2 G5 PLT 4| a4l 4| a
16 |54-010262 SETSCREW, 1/2 X 4 CUPPT 22212
17 |42-050-031 WASHER, 1 X 7/16 X .055 PLT 4| a4l 4| a
18 |62-010200 FLATWASHER, 1/2 STD PLT 4| a4l 4| a4
19 |66-010150 LOCKWASHER, 3/8 PLT g8 8|8 |s
20 |66-010250 LOCKWASHER, 1/2 PLT N IEENERE
21 [68-010150 HEX NUT, 3/8 PLT 4| a4l 4| a
22 |68-010250 HEX NUT, 1/2 PLT 66|66
23 [72-020030 LOCKNUT, 3/8 G’C” PLT 54 | 54 | 56 | 56
24 |42-052-022 CONNECTOR LINK (LT)(662)W/(G-50) | 1 | 1 | 1 | 1
25 [42-052-023 CONNECTOR LINK (RT)(662)W/(G-50) | 1 [ 1 [ 1 | 1
26 [42-052-027 CONNECTOR LINK, (662) 22212
27 |42-080-201 SPROCKET, 60-15T (1 1/4) 1111
28 |42-052-034 SPROCKET, 1 1 /4” BORE 1111
29 |42-052-053 CHAIN, RC-60H52P 1111
30 [33-052-015 SPROCKET, #60 CHAIN 1111
31 [52-050370 CARRIAGE SCREW, 5/8 X 2 3/4 1111
32 [62-010250 FLATWASHER, 5/8 771 7|7
33 [54-010020 SETSCREW, 5/16 X3/8 SQHDCUPPT | 4 | 4 | 4 | 4
34 |48-090950 CAPSCREW, 5/8 X 2 G5 PLT 22212
35 |66-010300 LOCKWASHER, 5/8 PLT 33|33
36 |68-010300 HEX NUT, 5/8 PLT 3[3]3]3
37 |42-051-002 BEARING, FLANGE 1 1/4 221212
38 [42-052-052 SPROCKET, H60SH15 1[1]2]2
39 [42-052-051 BUSHING, SH-1 11 -] -
42-052-056 BUSHING, SH 1 1/4 - -1111

40 |70-010025 JAM NUT, 5/16 4| a4l a4
41 |42-052-057 BUSHING, SH 1 1/2 - - 111




SIFTER MOTOR HYDRAULICS

STANDARD MACHINE

QTY
ITEM| PART NO |SERIAL NO OR YR DESCRIPTION STD HEAVY
STD| LP |STD| LP
1 [42-061-018 MOTOR, HYDRAULIC (SIFTER) 1 1 - -
42-061-037 MOTOR, HYDRAULIC (HD) - - 1 1
2 |46-059-001 HOSE, 8M3K-8MP-8MPX-160" 2 2 - -
42-059-028 HOSE, 12M3K-8MP-8MPX-140” - - 2 2
42-059-002 HOSE, 8M3K-8MPX-8MPX-220” 2 2 2 2
48-090050 CAPSCREW, 5/16 X 2 1/2 2 2 3 3

38



QTY

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION STD HEAVY
STD| LP |STD| LP

5 |66-010100 LOCKWASHER, 5/16 2 2 5 5
6 |68-010100 HEX NUT, 5/16 2 2 5 5
7 |33-050-246 CLAMP, HOSE 2 2 1 1
8 |33-050-160 COVER PLATE 2 2 1 1
9 142-050-026 CLAMP, 3/4” HOSE - - 2 2
10 [42-023-204 SUPPORT, HOSE BRACKET - - 1 1
11 [42-050-027 PLATE, COVER - - 2 2
12 |[48-090043 CAPSCREW, 5/16 X 3/4 - - 2 2

SIFTER FRAME POLYETHYLENE PANELS

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-027-160 PANEL, POLYETHYLENE 2
2 |42-027-161 PLATE, LT HOLD DOWN 1
3 | 42-027-162 PLATE, RT HOLD DOWN 1
4 60-030401 CNTRSNK SCREW, 3/8 X 1 SOC HD 4

39




HOLD DOWN BLOCK KIT
(42-081-020)

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 | 42-026-031 BLOCK, HOLD DOWN 4
2 | 48-000040 CAPSCREW, 5/16 X 2 1/4 G5 PLT 8
3 | 62-010050 FLATWASHER, 5/16 PLT 8
4 | 72-010025 LOCKNUT, 5/16 PLT 8
5 42-008 INSTRUCTIONS, HOLD DOWN 1

BUMP PADS
(42-081-031)

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-026-029 PAD, BUMP 2
2 | 60-030401 SOC HD CNTRSNK C/S, 3/8 X 1 G5 PLT 4
3 |42-026-043 BUMP PAD, TALL 2

40




SIFTER MOTOR

(42-061-018)

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 42-061-070 CAPSCREW, 5/16 X 7/8 UNF 4
2 42-061-069 FLANGE MOUNTING (2-BOLT) 1
*3 | 42-061-098 SEAL, EXCLUSION 1
*4 | 42-061-099 WASHER, BACK-UP 1
*5 | 42-061-100 SEAL, PRESSURE 1
*6 | 42-061-101 SEAL 1

42-061-102 RACE, THRUST BEARING 1

42-061-103 BEARING, THRUST NEEDLE 1

42-061-104 SHAFT, OUTPUT 1
10 | 42-061-105 HOUSING, 1/2 NPTF PORTS 1
*11 | 42-061-072 O-RING 1
12 | 42-061-073 PLUG 1
13 | 42-061-106 DRIVE 1
*14 | 42-061-107 SEAL 3
15 | 42-061-108 PLATE, SPACER 1
16 | 42-061-109 GEROTOR 1
17 | 42-061-110 CAP, END 1
18 | 42-061-111 CAPSCREW, 5/16 X 2 7/8 UNF 7

*These Parts make up Hydraulic Motor Seal Kit (42-061-031)

41




LEVELER FRAME

TY

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION STD . HEAVY
STD| LP [STD]| LP

1 ]42-080-001 FRAME, LEVELER 1 - - -
42-080-121 FRAME, LEVELER (LP) - 1 - -
42-080-161 FRAME, LEVELER (HDSTD) - - 1 -
42-080-137 FRAME, LEVELER (HDLP) - - - 1
42-080-138 BRKT, LEVELER INBOARD MOTOR 1 1 - -
42-026-045 SHAFT, LEVELER 1 1 - -
42-026-034 SHAFT, LEVELER (HD) - - 1 1

4 |42-026-021 SHAFT, IDLER 1 1 - -
42-026-032 SHAFT, IDLER (HD) - - 1 1
42-023-185 SUPPORT, LEVELER MOTOR 1 1

6 |03-026-016 KEY, 1/4 X 2 2 2

42




ITEM| PART NO |SERIAL NO OR YR DESCRIPTION STD HEAVY
STD| LP |STD| LP

7 |42-052-046 SPROCKET, (662-8T X 1 1/4) 4 4 - -
42-052-009 SPROCKET, 667X-8T - - 4 4

8 [42-051-002 BEARING, FLANGE 1 1/4B 2 2 2 2
9 |33-051-035 BEARING, 1 1/4 PILLOW 2 2 2 2
10 |46-061-001 MOTOR, HYD (LEVELER) 1 1 - -
42-061-031 SEAL KIT 1 1 - -
42-061-153 MOTOR, HYD 14.1 - - 1 1
42-061-028 SEAL KIT - - 1 1

11 |42-027-180 SHIELD, LEVELER (LT) 1 - - -
42-027-178 SHIELD, LEVELER (LT) (LP) - 1 - -
42-027-155 SHIELD, LEVELER (LT) (HDSTD) - - 1 -
42-027-149 SHIELD, LEVELER (LT) (HDLP) - - - 1

12 |42-027-181 SHIELD, LEVELER (RT) 1 - - -
42-027-179 SHIELD, LEVELER (RT) (LP) - 1 - -
42-027-156 SHIELD, LEVELER (RT) (HDSTD) - - 1 -
42-027-150 SHIELD, LEVELER (RT) (HDLP) - - - 1

13 [42-052-052 SPROCKET, H60SH15 1 1 1 1
14 142-052-051 BUSHING, SH-1 1 1 1 1
15 |48-090100 CAPSCREW, 3/8 X1 G5 PLT 18 1 18 | 18 | 18
16 |66-010150 LOCKWASHER, 3/8 PLT 18 ( 18 | 18 | 18
17 |68-010150 HEX NUT, 3/8 PLT 22 | 22 | 22 | 22
18 |52-050040 CARRIAGE SCREW, 3/8 X11/4 G5 P 4 4 4 4
19 |48-090625 CAPSCREW, 1/2 X 2-1/2 G5 PLT 2 2 2 2
20 |62-010200 FLATWASHER, 1/2 PLT 8 8 8 8
21 |66-010250 LOCKWASHER, 1/2 PLT 6 6 6 6
22 |68-010250 HEX NUT, 1/2 PLT 6 6 6 6
23 |54-010259 SETSCREW, 1/2 X 3 SQ HD G5 PLT 2 2 2 2
24 |70-010100 JAM NUT, 1/2 PLT 2 2 2 2
25 |[62-010100 FLATWASHER, 3/8 PLT 16 [ 16 | 16 | 16
26 |52-050140 CARRIAGE SCREW, 1/2 X 1 1/2 2 2 2 2
27 |[33-052-015 SPROCKET, 60-15T 1 1 1 1
28 |52-050370 CARRIAGE SCREW, 5/8 X 2 3/4 1 1 1 1
29 |62-010250 FLATWASHER, 5/8 PLT 5 5 5 5
30 |66-010300 LOCKWASHER, 5/8 PLT 1 1 1 1
31 |68-010300 HEX NUT, 5/8 PLT 1 1 1 1
32 |48-090170 CAPSCREW, 3/8 X 11/2 G5 PLT 8 8 8 8
33 | 72-020030 LOCKNUT, 3/8 G"C” PLT 8 8 8 8
34 |42-050-031 WASHER, 1 X 7/16 X .055 PLT 4 4 4 4
35 |54-010020 SETSCREW, 5/16 X 3/8 SQ HD CUPPT| 4 4 4 4
36 |70-010025 JAM NUT, 5/16 4 4 4 4
37 |52-050150 CARRIAGE SCREW, 1/2 X 1 3/4 2 2 2 2

N
w




UNLOADER CHAIN AND SHAFTS

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY

1 |[42-052-017 CHAIN, BED ASSY 1

42-052-026 LINK CONNECTOR (667X PINTLE) -
2 |42-026-010 SHAFT, UNLOADER FRONT 1
3 |42-023-072 PLATE, TAKE-UP CLAMP 2
4 |42-080-027 TAKE-UP, UNLOADER CHAIN 2
5 |33-051-011 BEARING UNIT, 1 1/2 4
6 | 68-010350 HEX NUT, 3/4 —10 NC PLT 4
7 | 66-010250 LOCKWASHER, 1/2 PLT 8
8 | 68-010250 HEX NUT, 1/2 PLT 8
9 [ 52-050260 CARRIAGE SCREW, 1/2 X 3 1/4 G5 PLT 4
10 (42-026-011 SHAFT, UNLOADER REAR 1
11 | 48-090596 CAPSCREW, 1/2 X 1 3/4 G5 PLT 4
12 (42-052-009 SPROCKET, 667X-8T (BED CHAIN) 1
13 | 33-026-087 KEY, 3/8 X2 1/2 4
14 | 54-020080 SETSCREW, 5/16 X 3/8 4

N
N




LEVELER FRAME BARS AND CHAIN

DUTY
MACHINES
ITEM| PART NO [ SERIAL NO OR YR DESCRIPTION

1 42-025-005 BAR, LEVELER
2 42-052-040 CHAIN LEVELER, PAIR (662-115) 1 1

42-052-069 LINK, (662H-G50-1) 2 2

42-052-070 LINK, CONNECTOR (662H PINTLE) 2 2

42-052-071 PIN & COTTER, REPAIR (662SH PINTLE) 2 2
3 48-090036 CAPSCREW, 5/16 X 1 G5 PLT 38 | 38
4 72-010025 LOCKNUT, 5/16 PLT 38 | 38
5 42-080-201 SPROCKET, 60-15T 1 1
6 42-052-054 CHAIN, RC 60H44P 1 1
7 03-026-016 KEY, 1/4 X 2 1 1

FOR HEAVY DUTY MACHINES ONLY
QTY
ITEM| PART NO [ SERIAL NO OR YR DESCRIPTION
STD| LP

1 42-050-150 BAR, LEVELER (HD 21 | 21
2 42-052-048 CHAIN (667X-84) PR 1 1
3 48-090043 CAPSCREW, 5/16 X 3/4 G5 PLT 42 | 42
4 72-010025 LOCKNUT, 5/16 PLT 42 | 42
5 42-052-052 SPROCKET, H60SH15
8 42-052-057 BUSHING, SH 1 1/2”

45




LEVELER CHAINS




LEVELER MOTOR HYDRAULICS

nnnnnnnn

Q@ O

O

QTY
ITEM| PART NO |SERIAL NO OR YR DESCRIPTION STD HEAVY
STD| LP |STD]| LP

1 |46-061-001 MOTOR, HYDRAULIC 1| 1] - -
42-061-153 MOTOR, HYDRAULIC (HD) - T

2 |42-059-011 HOSE, 6M3K-6MP-8MPX-36" 1 1] 1] 1
3 |42-059-002 HOSE, 8M3K-8MPX-8MPX-220"| 2 | 2 | 1 | 1
4 |07-050-001 TEE, 1/2° NPT 1 1] 2] 2
5 |42-050-018 NIPPLE, 1/2 X 4 NPT 1| 1] - -
07-050-002 NIPPLE, 1/2 X 1 1/2 NPT - T

6 |07-059-002 UNION RESTRICT, ADAPTOR 1 1] 1] 1
7 | 08-059-006 ELL, 1/2” HYD STREET 1 1] 1] 1
8 |33-050-246 CLAMP, HOSE 1 1] 1] 1
9 |33-050-160 COVER PLATE 1 1] 1] 1
10 | 48-090050 CAPSCREW, 5/16 X 2 1/2 1 1] 1] 1
11 | 66-010100 LOCKWASHER, 5/16 1 1] 1] 1
12 | 68-010100 HEX NUT, 5/16 1 1] 1] 1
13 | 42-059-016 ADAPTER, 10MB-8FP - -l 2| 2

47




STANDARD LEVELER MOTOR
(46-061-001)

HEAVY DUTY LEVELER MOTOR
(42-061-153)

QTY

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION <o Ty
1 | 42-061-070 CAPSCREW, 5/16 X 7/8 UNF 4 4
2 | 42-061-068 FLANGE MOUNTING (4-BOLT) 1 1
*3 | 42-061-098 SEAL, EXCLUSION 1 1
*4 | 42-061-099 WASHER, BACK-UP 1 1
*5 | 42-061-100 SEAL, PRESSURE 1 1
*6 | 42-061-101 SEAL 1 1
7 | 42-061-102 RACE, THRUST BEARING 1 1
8 | 42-061-103 BEARING, THRUST NEEDLE 1 1
9 | 42-061-104 SHAFT, OUTPUT 1 1
10 | 42-061-105 HOUSING, 1/2 NPTF PORTS 1 -
42-061-189 HOUSING, 7/8-14 O-RING PORTS | - 1
*11 | 42-061-072 O-RING 1 -
12 | 42-061-073 PLUG 1 -
13 | 46-061-003 DRIVE 1 -
42-061-196 DRIVE - 1
*14 | 42-061-107 SEAL 3 -
42-061-197 SEAL - 3
15 | 42-061-108 PLATE, SPACER 1 1
42-061-198 PLATE, SPACER - 1
16 | 46-061-004 GEROTOR 1 -
420-61-199 GEROLER - 1
17 | 42-061-110 CAP, END 1 -
42-061-200 CAP, END (NO PORT) 1

48




QTY

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION STD | AvY
18 | 46-061-005 CAPSCREW, 5/16 X 2 1/8 UNF 7
42-061-201 SCREW, CAP - 7
19 | 42-061-202 PLUG/ORING - 1

*These Parts make up Hydraulic Motor Seal Kit (42-061-031)

FRONT LOWER SHIELDS

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 | 42-080-074 SHIELD, MAIN DRIVE 1
2 | 42-080-091 SHIELD, FEEDER REEL 1
3 | 42-080-096 BLADE, SIDE 2
4 48-090100 CAPSCREW, 3/8 X1 G5 PLT 4
5 62-010100 FLATWASHER, 3/8 PLT 4
6 66-010150 LOCKWASHER, 3/8 PLT 4
7 48-090350 CAPSCREW, 7/16 X 1 1/4 G5 PLT 4
8 66-010200 LOCKWASHER, 7/16 PLT 4
9 68-010150 HEX NUT, 7/16 PLT 4
10 | 48-090625 CAPSCREW, 1/2 X 2 1/2 G5 PLT 4
11 | 48-090595 CAPSCREW, 1/2 X 1 1/2 G5 PLT 4
12 | 66-010250 LOCKWASHER, 1/2 PLT 8
13 | 68-010250 HEX NUT, 1/ 2 PLT 4

49




FRONT UPPER SHIELDS

ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-080-153 SHIELD, (HD) SIFTER 1
2 | 42-027-148 SHIELD, LEVELER DEFLECTOR 1
3 | 42-080-144 SHIELD, SIFTER DRIVE 1
4 48-090043 CAPSCREW, 5/16 X 3/4 G5 PLT 9
5 62-010050 FLATWASHER, 5/16 PLT 6
6 66-010100 LOCKWASHER, 5/16 PLT 9
7 68-010100 HEX NUT, 5/16 PLT 9
8 48-090100 CAPSCREW, 3/8 X1 G5 PLT 3
9 |66-010150 LOCKWASHER, 3/8 PLT 3
10 | 62-010100 FLATWASHER, 3/8 PLT 3

50




REAR SHIELDS

AR 1 218

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 | 42-027-129 SHIELD, LEVELER DRIVE 1
2 | 42-027-081 COVER, SHIELD 1
3 48-090100 CAPSCREW, 3/8 X1 G5 PLT 6
4 66-010150 LOCKWASHER, 3/8 PLT 6
5 62-010100 FLATWASHER, 3/8 PLT 6

51




TANDEM ARM, 8 PLY
(42-081-008)

TANDEM ARM, 12 PLY

(42-081-024)

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
-008 | -024
*1 | 42-080-108 ARM, TANDEM 1| 1
2 | 42-026-002 WASHER, TANDEM 1 | 1
3 | 42-081-003 TIRE AND WHEEL ASSY 2 | -
42-058-005 TIRE, (9.5L-15SL) 2 | -
05-058-005 WHEEL, 15 X 8 2 | 2
18-050-021 STEM, VALVE 2 | 2
42-081-022 TIRE AND WHEEL ASSY -] 2
42-058-007 TIRE, 12-PLY (9.5L-15SL) -] 2
4 | 70-010300 JAM NUT, 1 1/2 2 | 2
*5 | 02-050-005 GREASE FITTING, 1/4-28 1| 1
*6 | 21-051-006 CONE, BEARING 2 | 2
*7 | 42-056-001 SEAL, TANDEM 2 | 2

* These items make up Tandem Arm Assy (42-081-012)

52




TANDEM AXLE HUB AND SPINDLE PARTS
(21-058-007) NOT SHOWN

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 21-056-003 SEAL, TRI-LPY 1
2 | 41-056-005 SLEEVE, WEAR 1
3 21-058-010 SPINDLE, 12 1/2” 1

TANDEM AXLE
(42-081-029)

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 |42-080-168 AXLE, TANDEM 1
2 | 42-026-037 SPINDLE, TANDEM 2
3 | 42-050-029 U-BOLT, 5/8 X 3-13/16 X 2-15/16 2
4 48-200029 CAPSCREW, 5/8 X 2 G8 PLT 4
5 48-091075 CAPSCREW, 5/8 X 4 1/2 G5 PLT 4
6 66-010300 LOCKWASHER, 5/8 PLT 12
7 68-010300 HEX NUT, 5/8 PLT 12




8 PLY SINGLE WHEEL 12 PLY SINGLE WHEEL
(42-081-010) (42-081-030)

QTY
ITEM| PART NO | SERIAL NO OR YR DESCRIPTION o1ol-030
1 |42-081-004 TIRE AND RIM ASSEMBLY 1| -
42-081-023 TIRE AND RIM ASSEMBLY -1
2 |33-058-001 ASSEMBLY, HUB AND SPINDLE 1|1
3 | 48-091075 CAPSCREW, 5/8 X 4 1/2 G5 PLT -1
4 |66-010300 LOCKWASHER, 5/8 PLT 2 | 2
5 |48-001077 CAPSCREW, 5/8 X 4 3/4 G5 PLT 1|1
6 |68-010300 HEX NUT, 5/8 PLT 2 | 2
8-PLY TIRE AND RIM ASSY 12 PLY TIRE AND RIM ASSY
(42-081-004) (ITEM 1) (42-081-023) (ITEM 1)
ITEM| PART NO | SERIAL NO OR YR DESCRIPTION QTY
-010{-030
7 |42-058-004 TIRE, 12.5L-16SL FARM (8-PLY) 1| -
42-058-008 TIRE, 12.5L-16SL FARM (12-PLY) -1
8 |[42-058-003 WHEEL, 16 X W10L 1|1
9 |[18-050-021 STEM, VALVE 1|1

54



HUB AND SPINDLE ASSEMBLY
(33-058-001) (ITEM 2) (Page 54)

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
10 |33-050-016 SPINDLE 2
11 |33-051-017 INNER CUP 2
12 |33-051-018 INNER CONE 2
13 | 33-056-007 SEAL 2
14 | 02-051-007 OUTER CUP 2
15 |02-051-008 OUTER CONE 2
16 | 33-058-007 SPINDLE WASHER 2
17 | 68-030110 SPINDLE NUT, 1" NF 2
18 | 76-010150 SPINDLE COTTER PIN, 3/16 X 2 2
19 |33-058-004 STUD 16
20 | 33-058-005 DUST CAP
21 | 33-058-006 HUB

SINGLE AXLE
(42-081-009)

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
1 | 42-080-054 AXLE, SINGLE 1
2 | 48-200029 CAPSCREW, 5/8 X 2 G5 PLT 4
3 | 66-010300 LOCKWASHER, 5/8 PLT 4
4 | 68-010300 HEX NUT, 5/8 PLT 4

55




SPREADER FRAME ASSEMBLY
(42-082-001)

BELT ROUTING

ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 | 42-080-052 FRAME, SPREADER 1
2 | 42-080-049 SPREADER, LT 1
3 | 42-080-050 SPREADER, RT 1
4 | 42-080-051 BRACKET, BELT TENSION IDLER 1
5 | 42-027-046 SHIELD, SPREADER 1
6 | 42-053-003 V-BELT, BB85 2
7 | 42-053-004 PULLEY, 2B56SDS 1
8 |33-053-101 TAPER BUSHING, SDS 1” 1
9 |42-053-006 PULLEY, 2B36SH 2
10 | 42-053-007 BUSHING, SH-1 1/4” 2
11 | 42-053-008 PULLEY, IDLER 2
12 | 42-061-041 HYDRAULIC COUPLER, 1/2 NPT 1
13 | 03-026-016 KEY, 1/4 X 2 2

56




ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
14 | 07-050-002 NIPPLE, 1/2 X 1 NPT 2
15 | 09-061-001 MOTOR, 5.9 HYDRUALIC 1
16 | 33-051-035 BEARING, 1 1/4 PILLOW 4
17 | 48-090100 CAPSCREW, 3/8 X 1 G5 PLT 4
18 | 48-090595 CAPSCREW, 1/2 X 1 1/2 G5 PLT 4
19 | 48-090600 CAPSCREW, 1/2 X 2 G5 PLT 8
20 | 52-050374 CARRIAGE SCREW, 5/8 X 3 1/2 G5 PLT 1
21 | 62-010200 FLATWASHER, 1/2 PLT 10
22 | 62-010250 FLATWASHER, 5/8 PLT 2
23 | 62-010300 FLATWASHER, 3/4 PLT 1
24 | 66-010150 LOCKWASHER, 3/8 PLT 4
25 | 66-010250 LOCKWASHER, 1/2 PLT 14
26 | 66-010300 LOCKWASHER, 5/8 PLT 1
27 | 68-010250 HEX NUT, 1/2 PLT 14
28 | 68-010300 HEX NUT, 5/8 PLT 3
29 | 42-061-042 HYDRAULIC NIPPLE, 1/2 NPT 1
30 |22-050-010 FLATWASHER, PRESS WHEEL 1
31 | 42-080-130 SHIELD, SPREADER REAR 1
32 | 42-080-129 SHIELD, SPREADER FRONT 1
33 | 48-090078 CAPSCREW, 3/8 X 1/2 G5 PLT 6
34 | 66-010150 LOCKWASHER, 3/8 PLT 9
35 |42-061-066 ( -2010) |PLUG, HYD COUPLER-FEMALE 1)

42-061-268 (2011-2013)  |PLUG, HYD COULPER FEMALE-MALE 2

42-061-066 (2014- ) |PLUG, HYD COUPLER-FEMALE 1

36 | 42-061-067 (2014- ) |PLUG, HYD COUPLER-MALE 1

37 | 48-090090 CAPSCREW, 3/8 X 3/4 G5 PLT 3

38 | 62-010100 FLATWASHER, 3/8 PLT 3
SPREADER V-DIVERTER

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION QTY
39 |42-080-135 V-DIVERTER 1
40 | 42-050-025 “U"-BOLT, 3/8 X 2 7/8 X 2 2
41 | 66-010150 LOCKWASHER, 3/8 4
42 | 68-010150 HEX NUT, 3/8 4

57




4200 PLUMBING SCHEMATIC

AENOC

nZAN"

AENCT VI€
MENS «Cll
AEIN9 «8/€
4SOH

ddA1l dSOH 10

3ZIS

ITILS 'ONTVI¥dES OL
JOIdd SANTHOVIN 404

58



4 1O3INNODSIA MIIND 200-650-/v | 8 T (NIVYa dNNd) ¥3.1dvay ST0-650-¢v| €€
T d3d1N0D AAH ‘ON1d ( -7102) 290-T90-¢v | 4.S T (3YNSS3I™d dANd) H31dvaVv ¥T0-6S0-2¥7| 2¢
T d437dNOD AAH 'dv) ( -7102) 990-T90-¢v | V.S T (NOILDONS dINNd) ¥31dvay] €10-650-2v7| TE
(@ | IFVYW-ITVINTH dD AAH ‘ONTd (et02- ) 892-1T90-2¥ | /S 1 L L-XdIN9-dINO-EN9 ‘aSOH 210-650-2v| oc
[4 206-d48-dIN8 "¥3.1dvaV] 900-650-80| 99 1 9E-XdIN8-dN8-MEWNY ‘ASOH|  (  -¥T02) T00-6S0-€€
T «06-XdIN8-XdIN8-MEWZT 'ISOH Sc0-650-¢v | SS ) OE-XdN8-dN9-MEN9 ‘ISOH|  (€T0Z- ) |TT0-650-2| 6¢
T | .002-XdWZT-dN8-MENZT 'ISOH 0c0650¢cv | vS T [SOT-XdWZT-dINZT-MEWZTISOH 010-650-2%| 8¢
T oS - LdN 2/T "MOg13 0c0-050-cv | €5 Z [ .091-XdW8-dW8-YENS 'ISOH 100-650-9%| /¢
L LdN ¥ X ¥/€ "I1ddIN 910-050-¢v | <5 Z 0Z-XdIN8-dIN8-MENS ‘ISOH £00-650-27| 92
L LdN v/ ‘Mog13 £10°050¢v ] 15 € | .StXdW8-dN8-MEN8 ‘ISOH 900-650-2¥| SZ
L LdN ¥ X 21 'I1ddIN 8101050¢v) 05 | ' 1 [ .88-dOZ-dINOZ-HYO0Z ‘ISOH 700-650-2] 2
¢ 1dN ¢/ 31ddIN GAH cro190ey | 6v T | 09-XdINZT-dWZT-MEWZT'ISOH £00-650-2¥| €2
4 d31dN0OO IINNVHAAH 1v0-190¢v | 8v Z | .02z-XdW8-XdN8-MEN8 ‘ISOH 200-650-2v| 2z
L L VIS £€0T907ch T | .082-XdIN8-dW8-MEWZT ‘TSOH 120-650-2v| T¢
H (43avOTINN) mown_ux_\fmwm MMN-MW-MH Lv T 1dN € X 7/T T ‘T1ddIN 600-050-2¥| 02
o E—ERT o I | A T oo
T 52T TXOTXZ HIANITAD ( -v102) 2/2-190-2 T TaN 5/ 3all 50005025 13
(1) (d .._v 0T X2 _mm_n_z_.;o (eT0Z- ) €TT-T90-2V I TaN 578 'SS0u3 500-050-25| o1
mv Sct H%WM mwmnmm MmSN..Eomvv Mmuwwuww - z | ¥30na3d z/1-v/e 'ONIHSNE ¥00-050-2¥| ST
- T QAH SZ'TX9XE '*¥3AANITAD]  ( -¥Toz)  [coz-T90-€€
H S ONIS SN JM_W__M_MMM HM-MWMH o (1) OITNVYAAH 'M3ANITADl  (€TOZ- )  |02T-T90-€€| vT
T INECES 52019027 GC (NOTTV9D) DITNVHAAH 110 ¥GT1-0G0-€€| €T
- SId annd SToTo0zy| b T d48-ang ‘doldvav] (  -6T¥98)  [820-T90-12
I T ERER] TT0T9020 | 25 (1) d48-9IN9 ‘doldvav| (8T¥98-2TT.G) |v20-650-¢v| 92T
I NG 9313 =10-19020 (1) ASSY d3aldvav] (TTT.S- ) |820-190-TZ| V2T
T N RENRYETRTE 00 T90zr] v z | 1041NOD MO14 rav ‘IATVA 900-190-60| TT
T SINVL JaNIVELS 900-19027 | O L 1P 1V3S 1€0-1902Y
T TaN o/ T S vA Tve <00T9025 | oc T (4373A37) AAH "JOLONW T00-T90-9%| 0T
T IO TV3S ££0-19027 Z | .00L-XdN8-dIN8-MEINY ‘ISOH £00-650-20] 6
T | (1334 ¥30334) GAH "HOLOW £00-T90cv | 8e | [ & | ¢SOXd48-dN8 HOLOIMLSIY 00765020} 8
= NETRIETRTTD =00-19025 | 28 T ¥30NA3Y 8/£-2/T 'ONIHSNE 600-050-20| £
T ,06-Xdd48-dIN8 ‘d3ldvav] (  -6Tv98) | 2z0-650-¢v L LdN /T T X2/t _m._ma_z ¢00-050-20] 9
(1) ,06-Xd49-aN9 ‘d3Lldvay| (8T%98-2T1.S) | ST0-650-2v | €99¢ 9 d1dN ¢/T 331 100-050-20[ S
(1) y3ldvav] (115 ) | 810-650-2v | voe € 206-Xd48-dN8 "3 1dvaYy €c0-650¢y| v
z (4OLOW @VOINN) ¥3.1dvay| /10-650-2v | S¢ T 3did LdN 2/T '9Nn1d 1¢0750¢c0] ¢
z d48-9IN0T 'Y 1dvay] 910-650-2v | vE v NMOQ 311 ‘'dvdLS 880-050-20| T
ALO NOILdI¥OS3a YA JO ON TVIN3S | ON Ldvd | W3l | [ALD NOILdI¥OS3a YA d0 ON TVIN3S| ON Ldvd [W3LI

59



4250 PLUMBING SCHEMATIC

AEINOC

il

AENCT YI€

MAEINS «<ll

AEIN9 «8/€
34SOH

ddA1l 3SOH 0

ZIS

60



Z L1O3INNOJSIA XIINO 200-6S0-/¥7 | 8S T | (3YNSS3I™Yd dWNd) 3 Ldvay ¥10-650-2v| 2€
T d431dNOD AAH ‘ON1d ( -#T02) /90-T90-¢v | 9.9 T (NOILDONS dINNd) ¥31dvay] £10-650-217/1 TS
T d37dNOD dAH 'dVJ ( -¥102) 990-T9-¢Vv | V.S T SLL-XdN9-dIN9-IEN9 ‘ISOH 210-650-2¢| o¢g

(@) ITVYN-ITVINTL O dAH ‘ON1d (eT02- ) 89¢2-T90-2v | LS 1 98-XdINS-dINS-MEN9 ‘ASOH (. -¥102) T00-6S0-E€
¢ 206-d=8-dIN8 "¥3.1dvaV] 900-650-80| 99 (1) OE-XdN8-dN9-MEN9 ‘ISOH|  (€Toz- ) [TTO-650-20| 62
T | .06-XdN8-XdINB-YENCT 3SOH 5¢0650¢v | S5 | [ 1 |G0T-XdWZT-dWZT-MEWZT'ISOH 0T0-650-2| 82
T | .002-XdINZT-dINS-MENZT ‘ISOH 020-650-2v | ¥S Z | .07 L-XdW8-XdWNB-IEWS ‘ISOH 820-650-2v| 22
L 257 - LdN /T mo813 0c0050cv| €3 | [z | .0z-XdW8-dW8-MEN8 ‘ISOH £00-650-2¥| 92
L 1dN Y X¥/E S1ddIN 910-050-¢v | <5 5 .G-XdIN8-dIN8-MEINS ‘TISOH 900-650-2%| S¢
L LdN v/e MOE13 £10°0%07¢v | 19 | [77 T~ 8g-dW0z-dINOZ-HYD0Z ‘SOH 700-650-2v| vZ
L 1NV X /1 T1ddIN 8100507¢v | 03 | [77 T 09-XdWzT-dNZT-YEWZT 3SOH £00-650-2v| €2
¢ _LdN ¢/t 31ddIN 9AH crOT907CY | 6V | ™7 T 0zz-XdIN8-XdIN8-YEN8 ‘ISOH 200-650-2v| 22
Z | LdN Z/T ‘431dN0OD DITNVHAAH T¥0-190-2v | 8¥ T T 082-XdNG-dNGIENZL ISOH 12065025 12
L SMELES €€0190¢h T 1dN € X #/T T ‘37ddIN 600-050-2¥| 0z
Z Emo<.923 mmﬁo_\,_ dAH L€0-T90-2V | LV > IFETERENEENIE 200-05020| 61
1 mNH TX0TXZ _mmoz_#o ( -v102) 2.2-190-2V > T X LaN 5/E S194IN 70005023 8T

(1) ('d™1) 0T X Z “93ANITAD (eT02- ) €TT-T90-2¥ = TaN ve 331 50005020l 1
T GZT'TX9TXZ "YIANITAD ( -¥102) 1.2-190-2¥ -

6) 9T X ¢ ‘¥3ANMAY[  (etoz- ) ZIT-190-2v | St L LdN b/ SSOdI 5007050°¢h) 9T
T INECER 76019020 Z mmu:omm_ N:-Sm, ONIHSNg ¥00-0G0-2¥| ST
I S oNIS IATVAIONINGS TToTo0zn| vv T dAH SZ'TX9XE ,m_moz_#o ( -¥102) €02-T90-E€
I MYECER 880-190-2% (1) JINMNVYAAH ‘¥3ANITADl  (ET02- ) |ozT-T90-€€| VT
I oLld dannd cT01902v | &b sz (NOTTVD) DITNVHAAH 110 ¥GT-050-€€| €T
I TTNEE TT019025 | 25 T d-48-g9ns8 ‘doldvay] (  -¥T102) 820-T90-T2
I XINO 93 LT14 Z10-190-2b (T) d48-9N9 ‘doldvay| (€Toz- ) ¥20-650-2t| <¢T
I NRIENEEIRIE 700-1902v | v Z | 10Y1INOD MOT4 £av ‘IATIVA 900-T90-60| TT
T YNVL H3ANIVLS 900-T90-2v [ or | |1 LD 1V3S 8¢0-T90-cy
T 1dN ._V\._” T rm_>|_<> 1Ivdg mOO-._”@O-N._V mwm T Aﬁ_m_l_m_>m_|_v dAH .W_O._.O_\/_ mm._”-._HOOlN._w OH
I 1M Iv3s ££0-190-2¢ e L001-XdN8-dIN8-MENT ‘ISOH €00-650-2/0] 6
T (1334 ¥3a334) AAH "HOLONW €00-190-¢v | 8¢ ¢ | 250-Xdd8-diN8 "MOLDI41S3Y c00-650-20] 8
T MOIHD ‘IATVA 200-190-2v | .¢ T d30NA3Y 8/€-2/T "ONIHSNg 600-050-20|] £L
T 006-Xd49-9N8 ‘HA1dvaV| (  -v102) 220-650-2v L LdN /T T X 2/T "I1ddIN ¢00-050-20] 9

(1) 206-Xd49-9IN9 ‘d431dVvaVy (et0z- ) GT0-650-2¥ | 9¢ 9 d1dN 2/T ‘331 100-060-20] §
[ (HOLOW avOTINN) ¥3L1dvay LT0-650-¢¥ | G¢ € 006-Xd48-dIN8 "YI1dvaV| ¢c0-650-¢¥| v
v d=8-9N0T ‘43 1dVvay] 910-650-27 | ¥€ T 3did LdN Z/T ‘ON1d 120-¥50-20[ ¢
T (NIVHa dANd) ¥31dvay GT0-6G0-2F | €€ v NMOQ 3L ‘'dvdlS| 880-050-20[ T

ALD NOILdI¥0S3a YA 4O ON 1VI43S | ON Ldvd [waLl] [ALO NOILdI¥OS3a YA O ON IVI¥3S| ON Lyvd (3Ll

61



TONGUE CYLINDER AND HOSES

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION QTY
1 | 42-027-050 LOCK, CYLINDER 1
2 | 07-059-003 HOSE, 3/8” X 100" HYDRUALIC 2
3 | 07-059-002 UNION, RESTRICTOR
4 |33-061-120 (  -2013) |CYLINDER, HYDRAULIC (1)
33-061-203 (2014- ) CYLINDER, 3X6X1.25 HYD 1
21-050-012 SNAP PIN, 3/8 X 2 3/4
42-059-022 ELL, 3/4-16 TO 1/2-14

DEPTH CONTROL DEVICE

(42-082-007)

N
ITEM | PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 | 42-080-081 STAND, INDICATOR 1
2 | 42-080-082 DEPTH, INDICATOR 1
3 | 42-050-012 DECAL, DEPTH 1

62




The following is a list of serial numbers issued to our machines at the beginning of each
year. To determine when a unit was made, find the range within which the particular serial
number falls. It would have been produced between January 1 to December 31 of that year.

YEAR SERIAL NUMBERS
1985 27986-29695
1986 29696-31095
1987 31096-33234
1988 33235-35548
1989 35549-38496
1990 38497-41771
1991 41772-44466
1992 44467-47001
1993 47002-48750
1994 48751-51549
1995 51551-54262
1996 54263-56661
1997 56662-59465
1998 59466-62097
1999 62098-63986
2000 63987-65692
2001 65693-67340
2002 67341-68699
2003 68700-70482
2004 70483-72646
2005 72647-74866
2006 74867-76368
2007 76369-77883
2008 77884-79891
2009 79892-80944
2010 80945-81775
2011 81776-83453
2012 83454-85092
2013 85093-86418
2014 86419-87790

2015 87791-



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING

Visit us at www.kelleymfg.com

KELLEY MANUFACTURING CO.

80 Vernon Drive / Zip 31794
P.O. Drawer 1467 / Zip 31793
Tifton, GA

Tel: 229-382-9393
Toll Free: 1-800-444-5449
Fax: 229-382-5259

MADE IN AMERIC?

Email Address: info@kelleymfg.com





